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SELF-PROPELLED
REAR BAGGER MOWER
MODEL D2105-000

NOMA Outdogr Products Incorporatad
Galler 8609
Jacksen, Tennessee 33308-8000

Part NQ.326578 mep $5.00
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RESCRIPTION

10 Engine (see Engine Manual)
14 48148 Scrow, 3/8-16X1.00 in, Tap.

J25110A- 3258754

REF. PART
NO. N‘?,, DESCRIPTION

80 [319524-8600 Frame

a0 3fz813 Batfls, Rear

91 126183 Bolt, 10-24 % 625 Cary.

82 ] 1504 Flatwashar, .2D3x.58x.040
83 § 997318 Nut, #10-24 RegHexCtrlk
94 | 533 Flatwasher, ,196x1.00%.09

95 | 322594 Rivet, Pop . 187D1aX.535Lg
100 1308575-853) Batie, Front 21¢

110 1300416.853] Bracket, Handle RH

117 13084158531 Brasket, Handle LH

113 | 57081 Bolt, 3/8-16x.75 Carr.

115 | 45905 Nut, 3/8-16 HwdFlik Mack
17 | 120818 Boll, 3/8-16%1.00 Carr.

NOTEt REPLACEMENT PARTS MAY
NOTYBE AVAILABLE IN MATCHING
COLORS.

118 | 5051 Flatwagtar, 3834 882 08
118 | 41529 Nut, 3/8-18 HexCirik Jam
2251 8RA-3250R4A
AED REF. | PART
S/ NGO, | ND. DEBCRIPTION
3

160 | £5428 Koy, Adapter

182 3 310430 Hub, Blade

184 | 309214 | Adapier, Blade

170 | 3268851 Blade, 21

V72 ) 1208821 Washar, RegSptik
.393x%.68%,.10

174 _Lﬂs‘letm Secrew, 3/8-24x1.50 In.

* Standn Hadwarg liems. 324250A-3259864

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Uso of serviee replacoment paris ether than
originel equipiment puris may vold your warranty,
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PAIR PARTS

[— [REF. | PART
{ NO. NO. DESCRIPTION
720 | 308389-853] Lower Hanols
720"} 722 | 36368 Haic Pin
926531A-326067A
REF. | pARY
NO. NO. DESCRIFTION
730 | A23026 Upper Handla Assy.
732 | 315208 8ok, /1818 % 1.75 In.
732 | 57257 Rope Guide
735 H728 Formad Washey
737 13627 Knob, T
738 | 120378 * Nut, 5/16-18 RegHeyx
740 1323430-853] Contrel Bail, Traction
741 1323170853, Control Bail, Engine
7421 313431 Washer, Curved Spring
7431 120393 * Flatwasha?, .344x.50x.085
745 | 38368 Hair Pin
* Saadard Hardwars hems. 2653 1A-D2598R4
REF PART
RO, NO. DERCRIPTION
750 1323417-860) Pansl, Handle
752 | 323038 Sorew, 1/4-20 4 2.00 in,
753 & 323037 Spacer, Slev .28x
759 754 | 48931 Nut, 1/4-20 WOFL, tac-tock
1d 755 | 323033 Screw, 1/4-20 x 3.00 PHPN
7H8 | 323053 Spacer, Sleave
757 | 46931 Nut, 1/4-20 WDFL Mac-lopk
,’5941 323034 Seraw, 1/4-20 x 2.25 PHENRH

3265194 3280004

a0




AJL00-82  200-04
= ~200-78
‘\\;\\200-78

~200-60 .200-32

7 /,-/;200-52
A -
?i' Q&’OD 34

200-40 ™

REF.

PARY

DEBCRIPTION

180
192
184
200
202
205
207
208
210
212
214
215
217
218
220
222
224
230
231

462
ramzo-ang

Jogaee
102880
55426

319802
azaz2ne
313730
315783
317009
3Mgrs0
221653
314038
314104
47958

180018
45931
314755
%085

Pulley, Eng. V3t

Boraw, 5/16-18x.25 ALHSET
Kay, Adaptar

Rear AXie & Assembly
Scrow,1/4-20 X .50

Arm, Indicator

Nut, Push-On

Mut, Acom

Washer, Theust . 5tx1 27x.08
Gover, Dust

Pinlon-Right

Pinian-Left

Pawl, Square

Ring, Retax.

Front Axle Assy,

Screw, 1/4-20 x 62

Nul, 1/4-20 Wdtl. Mac-lock
Fiatwasher, .203x1.50x.105
Screw, 10-24%.50 In,

REF.

NO.

FETIOKRZIe

PART
NO.

DESCHIPTION

200-04
200-1D
200-12
200-14
200-16
200-22
200-24
200-26
200-28
200-29
200-30
200-32
200-34
200.38
200-28
20040
200-42
200-44
200-50
200-52
200-5%
200-69
200-62
200-84
200-74
200-76
200-78
200-80
200-82

200-83

324488
120378
204963
313924
309437
324807
308380
318020
03762
315618
324683
314284
455620
315381
315481
324484
322350
309846
300067
181014
319677
314174
318442
54980

324442
20864

99€418
308370
316788
317285

Rear Axle Assy.

Nut, 5716-18 RagHex
Flztwasher, .328%.88x.062
Spacar, Stepped

Ring, Retaining

Ball Bgaring

Pulley/Disc 3L

Ratalning Ring, Intemal
Sisavea Baaring

Sieeve Spacer

Stud, Pulley

Pin, Spring

Scraw, #6-32%1.82 in.
Nut, #8-32 HexCtrlk

Belt Retalner

Lever, Varispeed Actuatgr
Belt, V 3L

Spring, Comp,

Tansion Spring
Flatwasher, .156x.38x.049
Joumal, Varispead
Baaring, Sfaave

Bsaring, Flange

Screw, 5/16-18x3.50 in,
Shaft Pindon

Ring, Refaining
Flatwashar,.50Bx. 755 024
Whas!, Friction Assy.

Pin, Dowsl

Flatwagher,. 81 5x1.00x.048
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IREF. | PART

NO. MO, DESCRIPTION

48D ¢ 323040 | Cable, Engine Restan

489 | §7444 Tis, Cable

490 § 325450 Conirgl, Throttle

492 1 12425 Glamp, Thyottle

4%4 | 314708 Screw, 10-82 x 62 in,

497 | 4593% Nut, 144-20 Wait! Mac-lock
489 1 57444 Tie, Cable

500 | 323041 Actuator Cable, Varisnesd
502 1 121954 | * Screw, 1/4-20 X 2.00 Jn,

504 | 54569 Fiatwasher, .2681x.75x.090
508 ] 323086 |  Spacer, Sleeve

507 | 120392 { * Flatwashar, 281X.B3x.065
508 1 48931 NUL, 174-20 Wdil Mas-lock
509 ) §74d4 Tie, Gable

S101 327388 |  Spewed Comyal Assy.

512 {1 121928 Screw, 1/4-20x1.50 I,

514 | 54589 Flatwashar, .2812.69%.05%
516 | 323036 Spacer, Sleevs .28x.506.220
517 | 120392 | * Flatwasher, 281 X.83% 065
§18 ) 46531 Nut, 1/4-20 Wdf] Mac-lock
519 | 57444 Tia, Cable

* Stonuard Hargaare ftemy, 3265204-326281A
REF. PART

NO, NO, DESCRIPTION
580 1314472-8 Plats, Rear Frame
582 § 308301 Shietd, Trail Rear
584 |314444-853 Bracket, Trailing Shiald
586 | 995346 | * Sorew, 1/4-20 x 50 In. Tap
590 1 314189 Sracket, Spasd Contro)
992 { 895346  [* Sorew, 1/4-20 x .50 In. Tap
B0U ) 314474 Cover, Rear Plats
602 | 35085 Scraw, 10-24 x .50 SLWATAP

* Standard Hardwao fterns. 26172A-5259468
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RIGHT SIDE

REF.
MO.

PART
HO,

822
823
824
a1
a3z
833
834
835
B3G
837
838

320684
320843
326089
317107

Dacal, Traction Control
Decal, Enging Contral

Oecal, Throttla Controt

ABESTIA-D20904A

B

2
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943 PART
K NO. | wO. DESCRIPTION
931 }314150-855] Bag Frama Assamply
034 1 308384 Tube, Calcher
035 | 314029 Top. Grasa Catcher 24"
ase | 314721 Sorew, 10-15%1.75 PHYR
FOD5I0A-3261 64A

REF, PART

NQ. RO, DESCRIPTION

932 |321351  [Plug, Mulching 21" RB |
326536A-026924A
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REF. PART
NO, NO. DESCRIPTION
610} 314030 ) Dedlsctor, Rear Ghute
812 | 312718 Rod, Datiactor
613 ] 308402 | Spring. Toreion
614 | 308403 | Spring, Tarsion
6815} 322655 Cap, Wire
816 | 318474 | Spacer, Slov .265x.52x1.55
§17} 312719 Spacor, Slev 265%.46x.68
618 [ 414276 Nut, Push On
218 ) 317481 Seal, Grase Calcher
ADS9P6A-526D00A
REF. PART
NG. NO. DESCRIPTION
€50 1819705 Tire Assy. 8%2.30
850-51 814035 Hex Bushing
852 125244 Flatwasher, 328x1.06x.062
654 (1468 * Nt 516-18 RaghexCirik
656 |314140 Hub Cap
* Blancern Haowen leme. SOE1YIA-2260 10A
REAR TIRE ASSEMBLY 670
REF. | PART
NO. NG, DESCRIPYION
‘ﬁf{‘ 660 [319708 | Tire Assy, 8x2.90
e 660-5 314035 Hex Bushing
6682 | 35214 Flatwagher, .328%1.06x.082
664 | 1498 Nut, 5/16-18 RegHexCtrix
B6B 1314140 Hub Cap
570 (313991 Handle, Helght Adj,
872 1313727 Bracket, Handla Helght Adj.
£74 1420349 Serew, 174-14 x 1.0 In.
678 {31415y Torsion Spring
678 1323726 Lever/Rad Assy., HL, Adj,
679 315202 Grin, Height Acjust
6H0 310795 Rod, Height Adjust
882 |36368 Hair P

* Blanaaed Hardware tiems, 226 ?ﬁvEEBm 7A
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